Parts Information:
EA LE Log Splitter 5.5tonne 1050mm Capacity
Vertical Type

Model No: LS1050V
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NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.
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EALE

Item | Part No. Description Item | Part No. Description
1| LS1050v,01 WORKTABLE 42 | LS1050V.42 INTAKE HOSE 16mm x 26mm x 230mm
2 | $s10308 HEX HEAD SET SCREW M10x30mm SINGLE 43 | LS1050v.43 CONNECTOR (T-SHAPE)
3 | FWMI0S FLAT WASHER M10 SINGLE 45 | LS1050V.45 SCREW M8x80
4 | LS1050V.04 OPERATE HANDLE 46 | LS1050V.46 HIGH PRESSURE OIL HOSE
5 | LS1050V.05 LEVER HANDLE 47 | LS1050v.47 NUT CAPPED
6 | RWI050S REPAIR WASHER M10x50 (SINGLE) 48 | LS1050v.48 HIGH PRESSURE OIL HOSE
7 | MsP616:S MACHINE SCREW PAN HEAD PHILLIPS 49 | LS1050V.49 PUMP GUARD
Mex16mm 51 | MSP616.S MACHINE SCREW PAN HEAD PHILLIPS
8 | Ls1050v.08 GUARD (CIRCLE) M6x16mm
9 | cBNS8IBS COACH BOLT M8X16 52 | LS1050V.52 WHEEL,FIXED (195x16x50)
10 | LS1050v10 CLAMPING FORK (R/L) 53 | LS1050V.53 CAP
1 | RW619S REPAIR WASHER M6x19 (SINGLE) 54 | LS1050V.54 O-RING
12 | NLN6S NYLOC NUT M6 ZINC DIN 985 (SINGLE) 55 | LS1050V.55 WHEEL SHAFT
13 | NLN8S NYLOC NUT M8 ZINC DIN 985 (SINGLE) 56 | LS1050V.56 UPRIGHT
14 | LS1050V14 LEFT GUARD ASS'Y 57 | LS1050V.57 WASHER M16
15 | FWM8s FLAT WASHER M8 SINGLE 58 | $S1630.8 HEX HEAD SET SCREW M16x30mm SINGLE
16 | LS1050v16 ROUND COVER 60 | FWMI6S FLAT WASHER M16 SINGLE
17 | LS1050v17 WEDGE BRACKET 62 | LS1050V.62 CIRCLIP
18 | LS1050v18 DRAW SLEEVE 63 | LS1050V.63 WHEEL COVER
19 | LS1050v19 DRAW ROD 64 | LS1050V.64 KNOB
20 | LS1050V.20 KNOB 65 | LS1050V.65 LONG PIN
21 | LS1050V.21 SHORT PIN 66 | LS1050V.66 FORK
22 | LS1050v.22 CYLINDER 67 | LSI050V.67 DOWN SLIDDING PLATE
23 | LS1050V.23 UPPER SLIDING PLATE 68 | LS1050V.68 DOWTY SEAL M20
24 | LS1050V.24 CIRCLIP 69 | LS1050V.69 VALVE
25 | LS1050V.25 UPPER SLIDING PLATE (G1) 70 | LS1050V.70 SOCKET CAP BOLT M8X35 BLACK
26 | SCB1025.5B SOCKET HEAD CAP SCREW M10x25 BLACK 71 | swmsss SPRING WASHER M8 BLACK(SINGLE)
27 | LS1050v.27 WASHER M6 72 | LS1050V.72 HIGH PRESSURE OIL HOSE
28 | SWM6S SPRING WASHER M6 ZINC (SINGLE) 73 | LS1050V.73 VALVE PLUG
29 | MSP612:S MACHINE SCREW PAN HEAD PHILLIPS 74 | LS1050V.74 VALVE INJECTION NOZZLE
Méxizmm 75 | LSI050V.75 VALVE PLUG
30 | MSP518S MACHINE SCREW PAN HEAD PHILLIPS 76 | Ls1050v76 OIL RETURN PIPE
M5x18mm
77 | LS1050v.77 CLAMP SLEEVE
31 | LS1050V.31 HANDLE SLEEVE (UPPER)
78 | LS1050V.78 KNOB M8x35
32 | LS1050v.32 HANDLE SLEEVE (LOWER)
79 | LS1050V.79 RIGHT GUARD ASS'Y
33 | SN5S STEEL NUT M5 ZINC DIN934 (SINGLE)
80 | NLN10.S NYLOC NUT M10 ZINC (SINGLE)
34 | LS1050V.34 SWITCH (1 PHASE)
81 | RW1030S REPAIR WASHER M10x30 (SINGLE)
~ | LS1050V.34A SWITCH (1 PHASE) WITH AUX SOCKET
82 | LS1050V.82 REPAIR WASHER M10x30 (SINGLE)
35 | FWMI8S FLAT WASHER M18 SINGLE
83 | MSP460.S MACHINE SCREW PAN HEAD PHILLIPS
36 | LS1050V.36 LEVER MAxG0mm
37 | LS1050v.37 MOTOR (1 PHASE) 84 | NLN4S NYLOC NUT M4 ZINC DIN 985 (SINGLE)
38 | SCB825.5B SOCKET HEAD CAP SCREW M8x25 BLACK | Ls1050va5 OBTUSE WEDGE (NOT SHOWN)
39 | LS1050V:39 OlL PUMP ~ | Lsios0v.86 CAPACITOR (NOT SHOWN)
40 | LS1050v.40 SQUARE NOZZLE — | Ls1050vmMB CAPACITOR/MOTOR BOX (NOT SHOWN)
41 | LS1050v.4t HOSE CLAMP - | Ls1050v.87 UPPER SLIDING SHIM (NOT SHOWN)
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